G riZZIy Heavy 24-28 Plate rarrno. xcomekoo ISSUE #3 FROM SERIAL NO. 6469

24-28 PLATE

XCDMGKO00

June 2019 Specifications are subject to change without prior notification 1



13 Parts
20 PLATE ROW CROP HEAVY

L:\Inventor\HEAVY\20 PLATE ROW CROP\20 PLATE HEAVY ROW CROP.idw

PART NO DESCRIPTION
GCH24-28A |FRAME FOR 24-28PL.HEAVY
GGJ020RFFS |20-290 DISC ASSY 32 X 10

SCALLOPED
GRJD0000  |GANGS SET 20 PLATE ROW
CROPPER
GFJAA250 SCRAPER LEFT ROW
CROP240mmPAD
GFJBA250 SCRAPER RIGHT ROW CROP
240mPAD
GRJD000-2 |GANG 2 -20 PLATE ROW
CROPPER
GRJD000-3 |GANG 3 -20 PLATE ROW
CROPPER
GRJD000-4 |GANG 1 -20 PLATE ROW
CROPPER
GRJD000-1 |GANG 1 -20 PLATE ROW
CROPPER
GSJE0001
WSDA9153 [WHEEL/TYRE 11.5/80 15.3 6 STUD
FFFjA030 18mm WHEEL NUT 30mm AF
GDFE0002 |LOCK UP ASSY, HYD PITCH
1053mm
1 |GDFGP000 [PITCH CONTROL FIELD BOSS
4 |ATB2593 PIN 1" X 59
2 |ATS423 S74 CAT 1 TOP LINK PIN
4 |FABKA047B [BOLT M24x47 34mm SHANK zinc
3 |[FACNA090 Metric Heavy Hex Bolt 90 X 30
1 |FACNA110  [Metric Heavy Hex Bolt 110 X 30
8 [FFBNAOOO |NYLOC NUT M30 P TYPE
6 |FKAKAQ00 LYNCH PIN PIN 11MM
8 [FMCSGKO00 |M30 WASHER 1.1/4" F436
HARDZYP
23 1 |GNJEA0OO LEVEL GAUGE ASSY (715)
24 2 [HRDAA290 |TRANSPORT BLOCK (290mm x
1.5")
25 2 [FMAMGKOO |1"FLAT WASHER (ZINC COATED)
26 1 |FGBKA135B [DEPTH GAGUE PIN 1" (200mm)
27 1 |FGBKA135C [LOCKUP PIN 1" (130)
28 4 |FACNAO080 [Metric Heavy Hex Bolt 80 X 90
29 4 |FKBDAOOO RAM PIN CLIP
30 4 |FMCMGO000 |M24 WASHER F436 HARD ZYP

June 2019 Specifications are subject to change without prior notification

39




20 PLATE ROW CROP HEAVY

L:\Inventor\HEAVY\20 PLATE ROW CROP\20 PLATE HEAVY ROW CROP-1.idw

POS|[QTY| PART NO DESCRIPTION
1 |GHGAO0006-1 [PULL ASSY "H" SERIES
1 |GDFE0002 LOCK UP ASSY, HYD PITCH

1053mm

3 1 |GDFGP000 [PITCH CONTROL FIELD BOSS

4 2 |ATS423 S74 CAT 1 TOP LINK PIN

5 2 |FABEAQ8O BOLT M 8 X80

6 4 |FABKA047B [BOLT M24x47 34mm SHANK zinc

7 6 |FKAKA000 LYNCH PIN PIN 11MM

8 3 |[FMCEEO000 |M8 WASHER 5/16"F436 HARD ZYP

9 1 |GNJEAOOO LEVEL GAUGE ASSY (715)

10 1 |PD000015 DECAL 1-7 SMALL DEPTH GAUGE

11 10 |HJBCAO000 20mm DOUBLE HOSE CLAMP
SHELLS

12 8 |HJBFA000 TOP PLATE DOUBLE FOR GROUP
3

13 2 |HHKY0000 INLINE FILTER

14 14 |[HHCPUAO7 [FIELD ATTACH FERRULE 3/8 NON
SKIVE

15 4 |HHAKMUO7 [INSERT 3/4" UNORING TO 3/8"
HOSE

16 4 |HHDMNWO07 [POPPET CHECK QR TIP 3/4" UN
O RING

17 2 |HHZWUAO07B |HYD Coupling COVER BLUE

18 2 |HHZWUAOQO7R |HYD Coupling COVER RED

19 1 |HXEAF000 HEAT SHRINK RED

20 1 |HXECF000 HEAT SHRINK BLUE FOR PITCH
CONTROL

21 1 |FGBKA135B |DEPTH GAGUE PIN 1" (200mm)

22 1 |FGBKA135C [LOCKUP PIN 1" (130)

23 1 [FFBFA000 NYLOC NUT M10 P TYPE

24 1 |FMCFEO000 |M10 WASHER 3/8" F436 HARD ZYP

25 4 |FKBDA00O RAM PIN CLIP

26 4 [FMCMGO000 [M24 WASHER F436 HARD ZYP

27 1 |HGCZC000a [HYDRAULIC HOSE 3/8" (2000)

28 1 |HGCZzZD0100 [HYDRAULIC HOSE 3/8" (3100)

29 1 |HGCzZD250 [HYDRAULIC HOSE 3/8" (3250)

30 1 |GPCAF000 |[CAT 3 ARTICULATED PULL ASSY

Th:82 HoleD:41 PIN:38

40

Specifications are subject to change without prior notification

From serial number - 6469




20 PLATE ROW CROP HEAVY

C:\INVENTOR\TEMPLATES\parts book.idw

POS]QTY

PART NO DESCRIPTION

GJHA0001

WHEEL/LIFT ASSY HEAVY,LEFT.

POS|QTY| PART NO DESCRIPTION POS|QTY| PART NO DESCRIPTION
12 8 |FFBNAOOO  [NYLOC NUT M30 P TYPE 1 1 [GCH24-28A |FRAME FOR 24-28PL.HEAVY
13 6 |FKAKAO00O [LYNCH PIN PIN 11MM 2 4 [BDMZAQ00 |70 mm BALL BUSH
14 8 |FMCSGKO00 |M30 WASHER 1.1/4" F436 HARDZYP 3 4 [FKDXA004 |Internal Circlip 105mm Dia
15 1 _[PD000015 DECAL 1-7 SMALL DEPTH GAUGE 4 8 |FABKAO50 [BOLT M24 X 50
16 1 [HZP350-12D |HYD. CYL.3.5 X 12 DS 5 8 |FMCMGO000 [M24 WASHER F436 HARD ZYP
17 1 |PD000015¢ |DECAL 1-7 SMALL DEPTH GAUGE 6 2 |WMNAA740 [H70 S&H RUN DUAL MAINSTREAM
18 4 [HHABAMO7 |ELBOW 3/4JICM 3/4 UNM 7 1 [GJHA0002 WHEEL/LIFT ASSY HEAVY,RIGHT.
19 2 [HRDAA290 |TRANSPORT BLOCK (290mm x 1.5") 8 4 [WSDA9153 |WHEEL/TYRE 11.5/80 15.3 6 STUD
20 | 10 |[HHAKBUO7 |INSERT 3/4 JIC FEMALE 3/8" HOSE STRAIGHT 9 26 _|FFFjA030 18mm WHEEL NUT 30mm AF
21 1 [HMDEAQ0O1 |PTE DEPTH STOP PLATES x2=1pair 10 4 [ATB2593 PIN 1" X 59
22 4 [FMCMGO000 |M24 WASHER F436 HARD ZYP 11 2 |ATS423 S74 CAT 1 TOP LINK PIN

June 2019

Specifications are subject to change without prior notification

41




HYDRAULIC KIT- HEAVY 24-28

GHPH2428

POS [QTY| PART NO DESCRIPTION
1 1 [GDFGP000 |HYDRAULIC PITCH CONTROL
2 1 [HFALL50-BA |RETRACT LINE RELIEF VALVE KIT
3 2 |HGCZC800B [HYD HOSE 3/8" E26 (2800) QR 1/2"BSP FEMALE 3/4UNO MALE
4 1 [HGCZD0O00A |HYD HOSE 3/8" E26 (3000) 3/4JIC FEMALE 3/4JIC FEMALE
5 1 [HGCZD500A |HYD HOSE 3/8" E26 (3500) 3/4JIC FEMALE 3/4JIC FEMALE
6 1 |HGCZD500Q |HYD HOSE 3/8" E26 (3500) QR 3/4" JIC FEMALE 3/4UNO MALE
7 1 [HGCZD600A |HYD HOSE 3/8" E26 (3600) 3/4JIC FEMALE 3/4JIC FEMALE
8 1 [HGCZD700Q |[HYD HOSE 3/8" E26 (3700) QR 3/4" JIC FEMALE 3/4UNO MALE
9 4 |HHABAMO7 [ELBOW 3/4 JICM 3/4 UN O MALE
10 2 |HHABAMO7A |[ELBOW RESTRICTORS/4 JICM 3/4 UN ORING
11 2 |HHZWUAOQ7B [HYD Coupling COVER BLUE
12 2 |HHZWUAOQ7R [HYD Coupling COVER RED
13 11 |HJBCA000  [20mm DOUBLE HOSE CLAMP SHELL
14 10 [HJBFA000 TOP PLATE DOUBLE FOR GROUP 3
15 1 [HMDEAOQ4 |DEPTH STOP - CAPTIVE PAIR
16 1 [HXEAF000 |HEAT SHRINK RED - WHEEL LIFT
17 1 [HXECF000 |HEAT SHRINK BLUE- PITCH CONTROL
18 1 [HZP325/12D |HYD. CYL. 3.25 X 12 DS
Lilnventor\Parts\GH-AGHPH2426.dw 19 1 [HZP350/12D [HYD.CYL.3.5X12DS

42

Specifications are subject to change without prior notification

From serial number - 6469




HYDRAULIC KIT- HEAVY 24-28

j

/ 6
6 4 ’(— 5
- 2
\r-/
7\
‘\ 5
4
x 5
3
POS |QTY| PART NO DESCRIPTION CHECKED BY]
2 1 |HFALL50-BA [RETRACT LINE RELIEF VALVE KIT
3 2 |[HGCzC800B |HYD HOSE 3/8" E26 (2800) QR 1/2"BSP FEMALE 3/4UNO MALE |1
4 1 |HGCZDOOOA [HYD HOSE 3/8" E26 (3000) 3/4JIC FEMALE 3/4JIC FEMALE 3
5 1 |HGCZD500A [HYD HOSE 3/8" E26 (3500) 3/4JIC FEMALE 3/4JIC FEMALE 4
6 1 [HGCzZD500Q |HYD HOSE 3/8" E26 (3500) QR 3/4" JIC FEMALE 3/4UNO MALE |6
7 1 [HGCZD600A |HYD HOSE 3/8" E26 (3600) 3/4JIC FEMALE 3/4JIC FEMALE 2
8 1 [HGCzD700Q |HYD HOSE 3/8" E26 (3700) QR 3/4" JIC FEMALE 3/4UNO MALE |5
18 1 |HZP325/12D [HYD. CYL. 3.25 X 12 DS 7
L:\Inventor\Parts\GH-\GHPH2428.idw 19 1 HZP350/12D HYD CYL 35 X 12 DS 8

June 2019

Specifications are subject to change without prior notification

43



HYD. CYL. 3.5 X 12 DS HPZ350-12D

ITEMQTY| PART NO. DESCRIPTION
1 2 [BMAAAQ00 GREASE NIPPLE 1/4" UNF
2 2 [FABDAO016 SET SCREW 6 X 15
3 2 [FGHPAQ72 PIN 1 1/4" ANTI ROT. GREASABLE
4 2 [FKBDAO00O RAM PIN CLIP
5 1 |HKGBOSLP PTE S/KIT RLC 3.5" X 1.25" ROD
5.1 | 1 |HKBS ORING043-70 [O RING BS 042 70 DURO
5.2 | 1 |HKBS/ORING117-90 [O RING BS 117 90 DURO
5.3 | 1 |HKBS ORING2436-90 [O RING BS 236 90 DURO
54 | 1 |HKAS/520-8880910 [ROD WIPER "520" 1.25" X 1.625"
5.5 | 1 |HKAS/513-8860710 [ROD SEAL "513"1.25X1.625 x 0.3
56 | 1 |HKBS 81-0082430 PISTON SEAL 3.5" HALLITE "81"
6 1 |HLFEG138 PTE ROD 12" x 1.375"(1.25"UNF)
7 1 |HMCBAO0O0O CLEVIS 1.25" PIN 1.25"UNF D/S
8 2 [MDAEAO006 HEADED BUSH

L:\Inventor\Parts\GH-\GHPH2428.idw

4 4 Specifications are subject to change without prior notification From serial number - 6469



HYD. CYL. 3.25 X 12 DS

HZP325/12D

ITEMQTY|  PART NO. DESCRIPTION
1 2 |BMAAAQ0O GREASE NIPPLE 1/4" UNF
2 2 |FABDAO16 SET SCREW 6 X 15
3 2 |FGHPAQ72 PIN 1 1/4" ANTI ROT. GREASABLE
4 2 |FKBDAOOO RAM PIN CLIP
5 1 |HKFBOSLP PTE S/KIT SLP 3.25"X1.25" ROD
5.1 | 1 [HKBS/ORING117-90|O RING BS 117 90 DURO
5.2 | 1 [HKBS/ORING234-90|0 RING BS 234 90 DURO
5.3 | 1 [HKBS/ORING042-70|0 RING BS 042 70 DURO
54 | 1 [HKAS/520-8880910 |ROD WIPER "520" 1.25" X 1.625"
5.5 | 1 [HKAS/513-8860710 |ROD SEAL "513"1.25X1.625 x 0.3
5.6 | 2 [HKBS/F30353 WEAR RING 3.25" X 3.062" X 0.375"
5.7 | 1 [HKBS/83-2327610 |PISTON SEAL 3.25" TYPE 83
6 1 |HLFEG125 PTE ROD 12" x 1.25"(1.25"UNF)
7 1 |HMCBAO0O0O CLEVIS 1.25" PIN 1.25"UNF D/S
8 2 |MDAEA006 HEADED BUSH

L:\Inventor\Parts\GH-\GHPH2428.idw

June 2019 Specifications are subject to change without prior notification

45




HYDRAULIC PITCH CONTROL

L:\Inventor\Parts\GH-\GHPH2428.idw

NOTE: WHEN FITTING THE PITCH CONTROL TO MACHINE
USE LOCTITE 680 ON SWIVEL BOLTS (FABKA047B)

AND TORQUE TO 680Nm (500ft /Ib)

USE LOCTITE 680 BETWEEN ITEM 6 AND 7.3

GDFGP0O00
>

TY PART NO DESCRIPTION
1 [FFDPA00O 1 1/4-7 BSW THIN NUT (ZINC COAT)
2 |FFGPA090 SPRING ASSY NUT (31.75)x90mm
2 |FHURAZ280 Spring 280 x 17 x 68 11 coils
1 _|FPJPA760A THREADED BAR 1 1/4" (760mm)
> 1 [GKUAQ001P SWIVEL ASSY PITCH CONTROL
1 [HHFEZ002 PITCH CONTROL ADAPTER
1 |HYP250/06 HYD.CYL. 2.5 X 6 Pitch Ram
7.1 1 |FGHKAO080 RAM PIN 1" (80mm)WITH 2 R CLIP
7.2 1 |HKCBO0000 PTE S/KIT SLM 2.5" X 1.5" ROD
7.21] 1 [HKAS 658-4386020 |ROD SEAL "658"1.5"X1.875"X9/32
7.22] 1 |HKAS/520-8881210 |ROD WIPER"520"1.5"X1.875"X .18
7.2.3| 1 [HKBS 81-6593630 |PISTON SEAL 2.5" HALLITE "81"
7.24] 1 |HKBS ORING022-90 |O RING BS 022 90 DURO
7.25] 1 |HKBS ORING228-90 |O RING BS 228 90 DURO
7.26]| 1 |HKBS ORING037-70 |O RING BS 037 70 DURO
7.3 1 [HLFED150 PTE ROD 6" x 1.5" (1.25"UNF)

46

Specifications are subject to change without prior notification

From serial number - 6469




H/0 HUB AND STUB DUAL

WMNAA740

To assemble and adjust the setting of this
hub:
NOTE: CLEAN THREAD BEFORE ASSEMBLING, IF

YOU ARE ASSEMBLING A NEW AXLE USING 1-3"
UNF DIE NUT, CLEAN ALL OTHER COMPONENTS.

A

I-I-
( |
| Ji
V‘ |

seal detail ( 1:2)

Step 1: Clean and prime the seal #1.3 and seal ring
#6 Fit seal to seal ring using Loctite 480, allow to
dry before proceeding.

Step 2: Fit bearing cups #1.1 and #1.2 into the
hub, place bearing cone #1.1 into the hub.

Step 3: Fit the seal and seal ring to axle, ensure
this does not rotate on axle, use loctite 680 if
required.

Step 4: Fit the hub to the axle, then fit the
bearing cone #1.2, washer #5, and nut #3.

Step 5: Tighten the nut while turning the hub.
When there is a tight bind on the bearing, the
parts are seated correctly, approx 150ft/Ibs.

Step 6: Back the nut off 1/6 to 1/4 of a turn or
sufficiently to allow .005mm to .02mm end play.
Note: Failure to back off adjusting nut could cause
bearing to run hot and fail.

Step 7: Insert the split pin #1.4 as shown, trim the
straight leg, bend the other over the axle end.
Step 8: Fit the cap #9 using loctite 515 flange
sealant on the faces, and tighten the 4 M6 #4 cap
screws 16nm(12ft/Ibs).

Step 9: Grease with a grease gun using CASTROL
BTX

or similar until grease is visible through rear seal.

L:\Inventor\Parts\WM-\WMNAA740.idw

POS|QTY| PART NO DESCRIPTION
1 2 [BAMAAO001 [H70 BEARING KIT
A 1 [BBMAAOQO [BEARING - H70 INNER (32213)
2 1 _[BCMAA000 [BEARING FOR H70 OUTER (32210)
3 1 [BNRBAO10 [H70 TRIPPLE LIP SEAL
4 1 [FKCFAQ080 [Split Pin 6 X 80
2 12 |FDBJA0O1 WHEEL STUD 18 X 55 (PC10.9-12.9)
3 2 |FFCUAQ00 |1 1/2"UNF CASTELLATED NUT
4 6 |FJBEA020 8 X 20 SOCKET HEAD CAP SCREW
5 2 [FMAUKP0O [WASHER41X70X4
6 2 |MFRNAOQO15 |SEAL SPACER
7 1 |WBMBA740 [H70 DUAL WELDED STUB MAINSTREAM
8 2 |WJMAAQ00 [H70 HUB
9 2 |WKMBAQOO |H70 CAP

June 2019 Specifications are subject to change without prior notification

47




20 PLATE ROW CROP HEAVY

POS|QTY| PART NO DESCRIPTION

1 1 |GGJO20RFFS 20-290 DISC ASSY 32 X 10
SCALLOPED

2 12 [FFBJAOOO NYLOC NUT M20 P TYPE 2.5

3 10 [D32FSB01/fdn  |DISC 32 X 10 SCALLOP 6 BOLT

4 8 [MEGRA282 SPOOL 219mm (282mm)10mm

5 2 [BGB100B1 LEAD GREASABLE 6 BOLT B/HOUS

6 1 |BPBBA002 BEARING 38 X 100 GREASABLE

7 1__|BMCAA000 GREASE NIPPLE 1/8 BSP

8 1 _|FZAOOGCW GCWHITE CAP (GREASE NIPPLE)

9 2 |BHB100B1 THRUST GREASABLE 6 BOLT
B/HOUSING

10 1 _|FZAOOGCW GCWHITE CAP (GREASE NIPPLE)

11 1__|BMCAAQ00 GREASE NIPPLE 1/8 BSP

12 1 |BPBBA002 BEARING 38 X 100 GREASABLE

13 12 [FAAJB260 M20 BOLT 6 DISC230 (1255mm) + 4
390 +5 290

14 1 |GRJD0000 GANGS SET 20 PLATE ROW
CROPPER

15 9 [GFJAA250 SCRAPER LEFT ROW
CROP240mmPAD

16 9 [GFJBA250 SCRAPER RIGHT ROW CROP
240mPAD

17 1 _|GRJD000-2 GANG 2 - 20 PLATE ROW CROPPER

18 1 _|GRJD000-3 GANG 3 - 20 PLATE ROW CROPPER

19 1 _|GRJD000-4 GANG 1 - 20 PLATE ROW CROPPER

20 1 _|GRJD000-1 GANG 1 - 20 PLATE ROW CROPPER

21 8 [FFBNA00O NYLOC NUT M30 P TYPE

22 16 [FMEUGPO0 "S" AXLE SPACER WASHER 4mm

23 8 [BNTAA000 METAL COVER FOR 6 BOLT GANG

24 4 |FHDSA035 11/2" CONICAL SPRING

25 4  |MGGFA044 SHS 50 X 50 (44mm)

26 1 |FGBKA135C LOCKUP PIN 1" (130)

C:\INVENTOR\TEMPLATES\parts book.idw 27 4 FMCMGOOO M24 WASHER F436 HARD ZYP

4 8 Specifications are subject to change without prior notification From serial number - 6469



FIELDBOSS and TINY 230 DISC SET

3 H ® ® @ ()
'l
p,
15 ( (Il
( - & u
I g
I = [ z y T
g \§ g —3
" .i ) Note: When disc thickness changes the spool length
i ﬂ must also change.
f )
POS| PART NO DESCRIPTION POS| PART NO DESCRIPTION
1 |BGB100B1 11/2" 6 BOLT HOUSING (lead) BEARING FITTED 10 |D28EWBO01 DISC 28"X 8mm FLUTED 6 BOLT
2 |BHB100B1 11/2" 6 BOLT HOUSING (thrust) BEARING FITTED | 10 |D28FSB02 DISC 28"x10mm 10SCALLOPED 6BLT
3 [BNTAA000 DUST COVER -1 1/2" (38mm) AXLE 10 [D28FWO01 DISC 28"x 10mm FLUTED 6 BOLT
4 |D22CSB04 DISC 22"x5mm 10 SCALLOPED 6BLT 10 |[D2SESB02 DISC 26 X 8 SCALLOPED 6 BOLT
5 [D22CSB05 DISC 22"x6mm 4FILLER 6BOLT 11 |[FAAJA550 M20 BOLT - 3 DISC 230 (550mm)
6 |D24CSB05/*** 124" X 1/4" (610 X 6) 6 BOLT FILLER 11 |[FAAJA790 M20 BOLT - 4 DISC 230 (785mm)
7 [D24DSB02 DISC 24"x6mm 10SCALLOPED 6BLT 11 |[FAAJB020 M20 BOLT - 5 DISC 230 (1025mm)
8 |D24DWBO01 DISC 24" x 6 mm FLUTED 6BOLTS 11 |[FAAJB260 M20 BOLT - 6 DISC 230(1255mm)
9 |D26DSB26-*** |DISC 26" X 6mm SCALLOPED 6 BOLT 11 |[FAAJB490 M20 BOLT - 7 DISC 9" (1490mm)
9 |D26DWB02 DISC 26 x 6mm FLUTED 6 BOLTS 12 |FFBJAOO3 M20 CONE LOCK NUT CLASS 10
9 |D26ESB02 DISC 26"x8mm 10SCALLOPED 6BLT 13 |FHDSA035 1 1/2" CONICAL SPRING
9 |D26EWB02 DISC 26 x 8mm FLUTED 6 BOLT 14 |[FMCJGO000 M20 WASHER 3/4" F436 HARD
9 [D26FSB02 DISC 26"x10mm,10 SCALLOPED 6BT 15 |[FMEUGPO0 4mm SPACER 40 SQUARE
10 [D28DSB08/*** |DISC 28"x6mm SCALLOPED 6BLT 16 |[MEGRA226 SPOOL 219 (225mm) 10mm DISC
10 |D28DWBO01 DISC 28"x6mm FLUTED 6 BOLT 16 |IMEGRA228 SPOOL 219 (227mm) 8mm DISC
Li\inventor\Fieldboss\gang 4d,28x6s fille.idw 10 |[D28ESBO1 DISC 28"x8mm 10SCALLOPED 6BLT 16 I[IMEGRA230 SPOOL 219mm (229mm) 6mm DISC
June 2019 Specifications are subject to change without prior notification 49




BOLT ON DISC 24 x 6 filler

GDADAQ24

L:\Inventor\Parts\GD-\GDADA024.idw

OS|QTY| PART NO DESCRIPTION

1 1 _|D24DSB03  [24" x 1/4"(610x6)4 bolt scalloped

2 | 4 |FABGA030 [12X301.75BOLT

3 | 2 |FABHA040 |BOLT M16 X40PC 8.8

4 | 2 |FABHA045 |16 X 45 2mm BOLT

5 | 4 |FFBHA000 |NUT NYLOC M16 P TYPE PC8 ZINC

6 | 4 |FMCGEO000 |M12 WASHER 1/2" type THARD ZYP

7 | 1 |GNANAO1A |STUB AXLE - BOLT ON DISC

8 | 1 |MACGA255A |H30 DUST CAP COVER(40 x 6 X 255mm)

50

Specifications are subject to change without prior notification

From serial number - 6469



ARTICULATED PULLS

L:\Inventor\Parts\GP-\GPALL.idw

GPEBFOOC CONSTRUCTION TONGUE
75mm PIN (PAINTED GOLD)

GPCATASC
CONSTRUCTION ARTIC
PULL ASSY

GPEBF0O00 CAT 5
ARTICULATED TONGUE

GPCATAS5 CAT 5
ARTICULATED PULL ASSY.

GPDBF000 CAT 4
ARTICULATED TONGUE

GPCATA4 CAT 4 @
ARTICULATED PULL ASSY.

GPCBF000 CAT 3
ARTICULATED TONGUE

GPCATA3 CAT 3 o

ARTICULATED PULL ASSY.

GPBBF000 CAT 1-2
ARTICULATED TONGUE

GPCATA1-2 CAT 1-2
ARTICULATED PULL ASSY.

POS[QTY| PART NO DESCRIPTION
1 2 [BMCAA000 |GREASE NIPPLE 1/8 BSP
2 1 _[CCDDA002 |SPRING RETAINER
3 6 |FABJAQ75 BOLT M20 X 75 pc 8.8 COARSE
4 2 [FABJA08O BOLT M20 X 80 pc 8.8 COARSE
5 8 [FFBJAOOO NYLOC NUT M20 P TYPE 2.5
6 1 [FHKDC091 |EXTENSION SPRING 98 X 25 X 3.15
7 10 [FMCJG000 |[M20 WASHER 3/4" F436 HARD
8 1 _[FYBCCO000 |8mm D SHACKLE
9 1 [GPCBFO000 |CAT 3 FLOPPY SWIVEL TONGUE
10 2 |GPFABO0O |ARTIC. PULL SIDE PLATE ASSY

FIT SEAL BACKWARDS TO ALLOW GREASE TO PASS.

June 2019

Specifications are subject to change without prior notification

51




FIXED PULL TONGUES

GPBAA500 / GPCATF5
CAT 5 FIXED PULL ASSY

GPBAA005 / GPCATF4
CAT 4 FIXED PULL ASSY

GPBAA400 / GPCAT3F
CAT 3 FIXED PULL ASSY

GPBAA007 / GPCATF1-2
CAT 0 FIXED PULL ASSY

POS|QTY | PART NO DESCRIPTION POS|QTY| PART NO DESCRIPTION POS|QTY| PART NO DESCRIPTION POS|QTY| PART NO [DESCRIPTION
1 | 10 |FABJAO70 |BOLT M20 X 70 pc 1 | 10 |[FABJAO70 |BOLT M20 X 70 pc 8 | 2 |CCCZHO000 |PULL TONGE S/PLATES | 8 | 2 |CCCZH000 |PULL TONGE
10.9 COARSE 10.9 COARSE 9 1 |CGCTU000 [PLATE 50mm PULL S/PLATES
2 | 10 |FFBJAOOO |NYLOC NUT M20 P 5110 [FFBJAGG0 INYLOG NUT M20 P TONGUE 13 | 1 |CGCTPO001 |CAT O- 3 FIXED
TYPE 2.5 TYPE 2.5 10 | 8 |FABJAO65 [BOLT M20 X 65 pc 10.9 PULL TONGUE
: COARSE 10 | 4 |FABJAO65 |BOLT M20 X 65
8 | 1 |FKDYAOQO JCIRCLIP S5mm 3 | 1 |FKDYA000 [CIRCLIP 95mm 2 | 8 |FFBJAOOO [NYLOC NUT M20P pc 109
4 | 20 |FMCJGO00 \M20 WASHER 3/4" 4 | 20 [FMCJG000 [M20 WASHER 3/4" TYPE 2.5 COARSE
F436 HARD : 2 | 4 |FFBJAOOO |[NYLOC NUT
5 | 1 |GPBAAO4-5|CAT 45 FIXED PULL FASEHARD 11 1 FKDzAged [CIRCLIP 85mm M20 P TYPE 2.5
TONGUE 5 1 |GPBAAO45 |CAT 4-5 FIXED PULL 4 16 |[FMCJGO00 (M20 WASHER 3/4" F436 [ 14 1 |FKDZA060 |CIRCLIP 60mm
TONGUE HARD 15 | 1 |MDDRA049 [CAT 0 PULL
6 | 1 |MDBUAO85|CAT 5 PULL BUSH 12 | 1 |MDDRAO67 |[CAT 3 HARDENED BUSH a BUSH
R ————r— 7 | 1 |MDDTAO68A|CAT 4 PULL BUSH A

52

Specifications are subject to change without prior notification

From serial number - 6469



HEAVY ROWCROPPER DECAL LOCATION

POS|QTY| PART NO DESCRIPTION

1 2 |PD000012 4321 big gang angle

2 2 |PD000013 1234 big gang angle

3 2 |PD000015 DECAL 1-7 SMALL DEPTH GAUGE

4 1 [PDO000046 DECAL Warning do not exceed 30
Kph

5 2 |PD000053 Decal "0"

6 2 |PD000055 Decal "2"

7 2 |PD000072 Decal "HEAVY"

8 2 |PD000078 Decal "ROWCROPPER"

9 1 |PD000079 Decal "GRIZZLY" big 100mm

10 1 _|PD000080 GRIZZLY DECAL 50mm

11 1 [PD000089 Decal "Quality assured company"

12 2 |PD000102 Decal "supplied by tma member"

13 1 |PD000108 DECAL INJECTION HAZARD

14 1 [PD000150 DECAL GREASE AND TIGHT

15 1 |PDO000152 DECAL OPERATING INST.
TRAILING

16 6 |PDO00GR40 |GREASE EXERY 40 HRS DECAL

17 1 |PDAA0000 ID PLATE

L:\Inventor\Parts\GS-\GSJE0001.idw

# 8 & 9 USE HEAVY OR ROWCROPPER

12

15

1

14

13

June 2019

Specifications are subject to change without prior notification

53




